
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

Fresno Office Sacramento Office (Main) Redding Office 
1685 "E" Street  11020 Sun Center Drive #200 364 Knollcrest Dr ive #205 

Fresno, CA 93706-2007 Rancho Cordova, CA 95670-6114 Redding, CA 96002 

Regional Board Website (https:/ /www.waterboards.ca.gov/centralval ley)  

WASTE DISCHARGE REQUIREMENTS 
R5-2025-XXXX 

ORDER INFORMATION 

Order Type(s): Waste Discharge Requirements (WDRs) 
Status: Tentative 
Program: Non-15 Discharge to Land 
Region 5 Office: Sacramento (Rancho Cordova) 
Discharger: City of Modesto 
Facility: City of Modesto Water Quality Control Facility 
Addresses: 1221 Sutter Avenue, Modesto, CA  95351 
[...]
CIWQS California Integrated Water Quality System 

CV-SALTS Central Valley Salinity Alternatives for Long-Term 
Sustainability 

DDW State Water Resources Control Board, Division of 
Drinking Water 

DEIR Draft Environmental Impact Report 



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 3 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

Discharger City of Modesto 

DO dissolved oxygen 

EC electrical conductivity at 25 C° 

EIR Environmental Impact Report 

Facility City of Modesto’s Water Quality Control Facility 

FDS fixed dissolved solids 

FEMA Federal Emergency Management Agency 

FFR Fixed Film Reactor 

ft feet 

in/mo inches per month 

IS/MND Initial Study/Mitigated Negative Declaration 

Jennings Plant Jennings Road Treatment Plant 

LAA land application area 

lb/ac/day pound per acre per day  

MCL maximum contaminant level 

MDB&M Mount Diablo Base and Meridian 

mg/kg milligram per kilogram 

mg/L milligram per liter 

MG million gallons 

MGD millions of gallons per day 

MPN/100 ml most probable number per 100 milliliters (wet sample) 

MRP Monitoring and Reporting Program 

MUN municipal and domestic supply (Basin Plan beneficial 
use designation) 

MW monitoring well 

MZIP Management Zone Implementation Plan 



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 4 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

NA not available or not applicable 

NOV Notice of Violation 

NPDES National Pollutant Discharge Elimination System 

P&O Study Prioritization and Optimization Study 

PAN Plant available nitrogen 

Part 503 40 C.F.R/, title 40, part 503, Standards for the Use or 
Disposal of Sewage Sludge 

Recycled Water Policy Policy for Water Quality Control for Recycled Water, 
State Water Board Resolution 2009-0011, as 
amended per Resolutions 2013-0003 and 2018-0057 

RWD Report of Waste Discharge 

SERC State Emergency Response Commission 

SOP  Standard Operating Procedures 

SSO General Order Statewide General Waste Discharge Requirements 
for Sanitary Sewer Systems, California State Water 
Resources Control Board Order No. 2006-0003-DWQ 

State Water Board California State Water Resources Control Board 

s.u. Standard Units 

Sutter Plant Sutter Avenue Treatment Plant 

TDS Total Dissolved Solids 

Title 22 Title 22 of the California Code of Regulations 

Title 22 Report Title 22 Engineering Report 

TKN Total Kjeldahl Nitrogen 

USC United States Code 

U.S. EPA United States Environmental Protection Agency 

UV ultraviolet 

WAS Waste Activated Sludge 

WDRs Waste Discharge Requirements 



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 5 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

WQCF Water Quality Control Facility 

WQO Water Quality Objective 



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 6 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

FINDINGS 

The Central Valley Regional Water Quality Control Board (Central Valley Water Board) 
finds that: 

Introduction 

1. The City of Modesto Water Quality Control Facility (WQCF) (Facility), owned and 
operated by the City of Modesto (Discharger), is an existing wastewater treatment 
plant located in Stanislaus County. On 2 November 2015, the Discharger 
submitted a Report of Waste Discharge (RWD) that describes the WQCF’s current 
operations, wastewater treatment processes, reuse of treated wastewater 
(recycled water), and biosolids management. biosolids management. The 
Discharger submitted revisions, additions, and updates to the RWD on 12 January 
2018, 3 December 2019, and 2 March 2023. 

2. The City of Modesto is responsible for compliance with these WDRs. 

3. The WQCF consists of three separate physical locations. The headworks, primary 
treatment, and solids treatment are located at the Sutter Avenue Treatment Plant 
(Sutter Plant); secondary and tertiary treatment with disinfection occurs at the 
Jennings Road Treatment Plant (Jennings Plant); and land application of treated 
effluent, cannery process water (Can Seg process water), and biosolids application 
occur at Modesto Ranch, as shown on Attachments A, B, C, and D, respectively.   

4. The WQCF occupies numerous parcels, as shown below. 

Table 1. WQCF Assessor’s Parcel Numbers (APNs)  

Facility 
Name Address Mount Diablo Base & Meridian 

(MDB&M) APNs 

Sutter Plant 1221 Sutter Avenue 
Sections: 
Township: 
Range:       

5, 6, 7, 8 
4 South 
9 East 

370-370-01 

Jennings 
Plant 7007 Jennings Road 

Sections:  
Township: 
Range:   

32, 33, 34 
4 South 
8 East 

017-061-018 
017-061-022 
017-061-010 
017-062-020 

Sections:   
Township: 
Range: 

3, 4, 5 
5 South 
8 East 

022-001-008 
022-001-002 
022-001-004 
022-001-007 
022-001-009 



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 7 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

Facility 
Name Address Mount Diablo Base & Meridian 

(MDB&M) APNs 

Modesto 
Ranch 7007 Jennings Road 

Sections: 
 

Township:  
Range:   

9, 10, 11, 13, 14, 
15, 16, 22, 23, 24 
5 South 
8 East 

022-001-005 
022-003-002 
022-004-001 
022-004-002 
022-004-003 
058-010-001 

5. This Order regulates the Facility’s discharges of waste to land. Facility discharges 
to surface waters are regulated under separate waste discharge requirements 
(WDRs) orders. The Facility’s discharge to the Delta-Mendota Canal is regulated 
under WDRs Order R5-2022-0034 / National Pollutant Discharge Elimination 
System (NPDES) No. CA0085316. The Facility’s pretreatment program and 
discharge to the San Joaquin River is regulated under General WDRs Order R5-
2017-0085 / NPDES Permit No. CAG585001, WDRs for Municipal Wastewater 
Dischargers that Meet Objectives/Criteria at the Point of Discharge to Surface 
Water, pursuant to Notice of Applicability R5-2017-0085-020. The pretreatment 
programs for individual industrial discharges are permitted by the Discharger, with 
reporting to the Central Valley Water Board per 40 Code of Federal Regulations 
(C.F.R.) part 403.12. This Order does not authorize or otherwise regulate 
wastewater discharges to surface water. 

6. The Facility’s discharges to land were previously regulated under WDRs Order 99-
112, adopted 28 July 1999, and WDRs Order 94-030, adopted 28 January 1994, 
for biosolids. This Order rescinds and replaces Orders 99-112 and 94-030, 
combining the regulation of land-applied wastewater and biosolids and updating 
various aspects of the prior orders.    

7. The following materials are attached and incorporated as part of this Order:  

Attachment A – Site Location Map 
Attachment B – Sutter Plant Site Features Map 
Attachment C – Jennings Plant Site Features Map 
Attachment D – Modesto Ranch Site Features Map 
Attachment E – Wastewater Flow Schematic 
Attachment F – Groundwater Monitoring Well Location Map 
Attachment G - Recycled Water Symbol  
Attachment H - Requirements for Monitoring Well Installation Workplans 

and Monitoring Well Installation Reports 
Information Sheet 
Standard Provisions and Reporting Requirements (SPRRs) dated 1 March 
1991.  



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 8 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

8. Monitoring and Reporting Program Order (MRP) R5-2025-XXXX is also 
attached. This MRP Order constitutes a separate, enforceable order, which 
requires monitoring and reporting for discharges regulated under these WDRs. 
The Discharger shall comply with the MRP and any subsequent revisions thereto. 

Existing Facility and Discharge 

9. The Facility serves residences, commercial businesses, and industries within 
Modesto city limits, the North Ceres Service Area, the Empire Sanitary District, and 
isolated unincorporated Stanislaus County lands that are surrounded by 
incorporated City parcels, as described in the RWD.  

10. The WQCF receives municipal wastewater from three separate service areas, 
served by separate municipal collection systems. Each of the collection systems 
are regulated under State Water Resources Control Board (State Water Board) 
Order WQ 2022-0103-DWQ, Statewide Waste Discharge Requirements General 
Order for Sanitary Sewer Systems (SSO General Order). 

11. The WQCF consists of three major components: the Sutter Plant, the Jennings 
Plant, and the Modesto Ranch. An overview of the WQCF treatment system is 
provided below. Additional details are provided in each of the site-specific sections.   

a. Sutter Plant. Influent to the WQCF enters the Sutter Plant (Attachment B) for 
screening and solids removal. The screened wastewater is then directed to 
the Jennings Plant for further treatment. Screened biosolids are dried in on-
site drying beds and land applied at the Modesto Ranch.   

b. Jennings Plant. Wastewater at the Jennings Plant is treated by two 
treatment trains: (1) the Secondary Effluent Treatment System, which treats 
the wastewater to secondary undisinfected standards for land application, and 
(2) the Biological Nutrient Removal (BNR)/Tertiary Effluent Treatment 
System, which treats the wastewater to secondary and tertiary standards 
using ultraviolet (UV) disinfection under an NPDES permit for discharges to 
surface waters. Treated wastewater from the Secondary Effluent Treatment 
System is sent to a pond system for additional treatment and storage prior to 
use as irrigation water for the Modesto Ranch. The Jennings Plant also 
mechanically dries solids from pond dredging on-site prior to land application 
on the Modesto Ranch (Attachment C).  

c. Modesto Ranch. Treated wastewater from the pond system at the Jennings 
Plant is used for irrigation at the Modesto Ranch, which consists of 2,458 
acres of cropped land application areas (LAAs). Modesto Ranch also receives 
biosolids from the Sutter and Jennings Plants, which are land applied for use 
as a soil amendment (Attachment D).  

12. The WQCF also accepts wastewater from food processing industries, referred to 
as Can Seg wastewater. The Can Seg wastewater enters the Sutter Plant through 
the Can Seg line and is either commingled with the domestic wastewater and sent 



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 9 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

through Sutter Plant and then to the Jennings Plant, or during periods of high Can 
Seg wastewater flows, Can Seg wastewater is sent directly to the Modesto Ranch, 
where it is blended with treated wastewater from the Jennings Plant Secondary 
Effluent Treatment System, and land applied at the Modesto Ranch (Attachment 
E).    

Sutter Plant 

13. The Sutter Plant has four separate influent trunks (the West trunk, Sutter trunk, 
River trunk, and Cannery Segregation [Can Seg] Line) that convey domestic and 
industrial wastewater to the plant. Preliminary treatment at the Sutter Plant 
includes influent screening, grit removal, primary clarification, and biosolids 
treatment and drying. Solids from the bar screens and grit tanks at the Sutter Plant 
are hauled offsite for disposal at a regulated facility. 

14. Influent flow rates to the Sutter Plant are measured at monitoring point INF-001, 
downstream of screening and grit tanks (see Attachment E). These flows include 
influent from the Can Seg Line (location 2-015) during the non-canning season (for 
details on food processor wastewater during the canning season, see the findings 
beginning with Finding 32). Average daily flow rates range between 15 to 34 
million gallons per day (MGD) depending on the time of year. Lower flow rates to 
the Sutter Plant occur when flows in the Can Seg Line are diverted from the Sutter 
Plant directly to the Modesto Ranch. Peak wet weather flowrate is 73 MGD with 
seasonal Can Seg process water flow accounting for approximately 1.8 MGD 
thereof. Influent annual flow volumes from all trunks are summarized below. (Note 
that the influent volumes of wastewater shown below are discharged to either 
surface water under NPDES permits or to land, regulated by this Order.) 

Table 2. Influent Flow Volumes  

Monitoring 
Year 

Total Annual Volume 
Million Gallons (MG) 

2019 6,700 
2020 6,800 
2021 6,900 
2022 7,480 
2023 7,654 

15. The annual average inflow and infiltration to the Discharger’s influent flows were 
estimated in the Discharger’s 2016 Collection System Master Plan (Carollo, 2016) 
as being approximately two percent of the total flows. As such, inflow and 
infiltration do not have a significant impact on overall facility.  

16. Influent wastewater quality samples are collected from sample location INF-001. 
As shown on Attachment E, samples from INF-001 represent the quality of influent 
which includes domestic wastewater and Can Seg wastewater when the Can Seg 



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 10 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

wastewater is directed through the Sutter Plant and Jennings Plant (during periods 
of low flows from the Can Seg industries or off-season). Influent wastewater quality 
data for select constituents are summarized below. Average concentrations are 
shown on Table 3 for all data collected between monitoring years 2019 through 
2023. Water Quality Objectives (WQOs) and goals are based on the following: 

• Electrical conductivity (EC), Total Dissolved Solids (TDS), chloride, 
ammonia, iron, and manganese - Secondary Maximum Contaminant Level 
(MCL) 

• Sodium - Agricultural Water Quality Goal 

• Nitrate as Nitrogen – Primary MCL 

Additional acronyms in the table and throughout the Order are defined as:  

BOD5 – five-day biochemical oxygen demand 
mg/L – milligrams per liter 
µg/L – micrograms per liter 
µmhos/cm – micromhos/cm 

Table 3. Influent Wastewater Quality (2019-2023) 

Constituent Units Result WQO 
EC  µmhos/cm 1,388 900 
TDS mg/L 1,159 500 
Sodium mg/L 261 69 
Chloride mg/L 335 250 
BOD5 mg/L 423 NA 

Nitrate+nitrite mg/L 0.04  
Note 1 

10 
 

TKN mg/L 52 NA 
Ammonia as N  mg/L 36 30 
Iron µg/L 960 300 

Note 1: Average calculation is based on all available data (3 data points).  

17. Primary treated effluent from the Sutter Plant is conveyed to the Jennings Plant via 
the Outfall Pump Station, which discharges to two existing outfall pipelines. 
Typically, all of the primary effluent flow is to one of these pipelines. The second 
pipeline is used to convey primary effluent during peak rainfall events when flows 
exceed the capacity of one outfall pipeline. This second pipeline is also used to 
convey Can Seg flows from the Sutter Plant to the Jennings Plant during the peak 
canning season (typically from July through October).  



WASTE DISCHARGE REQUIREMENTS R5-2025-XXXX 11 
CITY OF MODESTO WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 
 

18. Biosolids are defined as sewage sludge, consisting of solid, semi-solid, or liquid 
residue generated during the treatment of domestic sewage. The sewage sludge, 
or biosolids, has been treated and tested and is beneficially and legally used as a 
soil amendment for agriculture, silviculture, horticulture, and land reclamation 
activities as specified under 40 C.F.R. part 503. The application of biosolids to land 
can be beneficial by enhancing soil structure, increasing water retention capability, 
promoting soil aggregation, and reducing the bulk density. Organic matter assists 
in maintaining soil pores which allow water and air to pass through the soil 
medium. Such pores can be lost at sites under continuous cultivation and they are 
critical in maintaining an aerobic environment within the plant root zone. 

19. Production of the Class B biosolids occurs at the Sutter Plant for land application 
at the Modesto Ranch. Sludge from the primary clarifiers can be sent to a gravity 
belt thickener, but the Discharger does not typically use the thickener due to 
operational issues and because the thickening provided in the primary clarifiers is 
adequate. Sludge is therefore typically conveyed from the primary clarifiers to two 
of three mesophilic anaerobic digesters. The third digester is only used as an 